MAGNETIC ELLIPTICAL TRAINER
MAGNETISCHER ELLIPTISCHER TRAINER

INSTRUCTION MANUAL / BEDIENUNGSANLEITUNG / {£F 1B

. IMPORTANT: Read all instructions carefully before using this product. Retain this
| owner’s manual for future reference. The specifications of this product may vary

| from his photo, subject to change without notice.

i WICHTIG: Lesen Sie alle Anweisungen sorgfiéltig durch, bevor Sie dieses Produkt
| verwenden. Bewahren Sie dieses Benutzerhandbuch fiir spéatere Referenz auf. Die
| technischen Daten dieses Produkts kénnen von diesem Foto abweichen.
| Anderungen vorbehalten.
|

BEESE: (EHEmenE (FAREE R, EREUEFAFMUSKES L, B RH
B, LRSS Ao



Aaron
图章

Aaron
图章


PLEASE DO NOT RETURN THIS PRODUCT TO THE STORE.
STOP. Contact customer service if you have any questions
regarding assembly or proper operation of the machine.

Bitte wenden Sie sich an unseren Kundendienst, wenn Sie
Fragen zu diesem Gerat haben.


Aaron
图章

Aaron
图章


EN: SERVICE 2
IMPORTANT SAFETY GUIDELINES 4
EXPLODED VIEW 7
PARTS LIST 9
ASSEMBLY STEPS 12
EXERCISE MONITOR 22
MANUFACTURER'’S LIMITED WARRANTY 27
PARTS REQUEST FORM 29
ASSEMBLY INSTRUCTION VIDEO 30

DE: BEDIENUNG 3
SICHERHEITSHINWEISE 5
EXTERNE EXPLOSIONSKARTE 7
EINSTELLUNGEN 9
ASSEMBLY STEPS 12
UBUNG MONITOR 24
GARANTIE 28
PARTS REQUEST FORM 29

ASSEMBLY INSTRUCTION VIDEO 30



Aaron
图章


For damaged or defective product, questions, replacement parts or any other service support,
please contact our customer service department by the below methods:

For The Best Service, please Email
snodefithess@outlook.com

Response Time: 1-2 Business Days

Emailing us with the information above will be the best method to receive a response during

peak business hours

Enter into below website to find more innovation products:
www.amazon.com/snode

Hot-Line:
1-323-510-1818
(8:00 AM - 5:00 PM Pacific Standard Time, Daily)

Response time may vary via calling Please have the following information ready when
requesting for service:

Your name

Phone number

Model number

Part number

XXX X KX

Proof of Purchase

For damaged or defective product please contact our customer service before returning to the store.



Wenn Sie ein beschadigtes oder defektes Produkt feststellen, Probleme haben, Teile
austauschen oder einen anderen Service bendtigen, wenden Sie sich bitte an unseren
Kundendienst:

Fur den besten Service bitte eine E-Mail
snodefitness@outlook.com

Reaktionszeit: 1-2 Arbeitstage

Eine E-Mail mit den oben genannten Informationen ist die beste Methode. um wahrend der
Geschiftszeiten eine Antwort zu erhalten

Besuchen Sie die folgende Website, um weitere Innovationsprodukte zu finden:
www.amazon.de/snode

Hot-Line:
1-323-510-1818
(8:00 AM - 5:00 PM Pacific Standard Time, Daily)

Antwortzeit kann per Anruf variieren. Bitte halten Sie die folgenden Informationen bereit,
wenn Sie den Service anfordern:

Dein name

Telefonnummer

Modell

Teilenummer

XXX X KX

Kaufnachweis

Wenn das Produkt beschadigt oder defekt ist, wenden Sie sich bitte an unseren Kundendienst, bevor

Sie das Produkt zuriicksenden.



Safety Precautions — Please Read the Instruction before Using!

We thank you for chosing our product. To guarantee your safety and health ,please
use this equipment correctly, Please read the information as below carefully before
using this equipment,

1.1t is important to read this entire manual before assembling and using the equipment.Safe and
effective use can only be achieved if the equipment is assembled, maintained and used properly.

2.Before starting any exercise program you should consult your doctor to determine if you have any
medical or physical conditions that could put your health and safety at risk, or prevent you from
using the equipment properly. Your doctor’s advice is essential if you are taking medication that
affects your heart rate, blood pressure or cholesterol level.

3.Be aware of your body’s signals. Incorrect or excessive exercise can damage your health. Stop
exercising if you experience any of the following symptoms: pain, tightness in your chest, irregular
heartbeat, extreme shortness of breath, lightheadedness, dizziness or feelings of nausea. If you do
experience any of these conditions you should consult your doctor before continuing with your
exercise program.

4.Keep children and pets away from the equipment. The equipment is designed for adult use only.

5.Use the equipment on a solid, flat level surface with a protective cover for your floor or carpet. To
ensure safety, the equipment should have at least 0.6 meters of free space all around it.

6.Before using the equipment, check that the nuts and bolts are securely tightened.Always use the
equipment as indicated. If you find any defective components while assembling or checking the
equipment, or if you hear any unusual noises coming from the equipment during use, stop
immediately.Do not use the equipment until the problem has been rectified.

7. There are many functions of the computer, which value will show when using the equipment
according the amount of exercise ,here warmly remind you that the value of heart pulse just give
you some reference.

8.Wear suitable clothing while using the equipment. Avoid wearing loose clothing that may get
caught in the equipment or that may restrict or prevent movement.

9.This equipment is designed for indoor and family use only. Maximum weight of user: 120kg/265Ibs.

10.Care must be taken when lifting or moving the equipment so as not to injure your back.

11.The equipment is not suitable for therapeutic use.

12.Please save this manual and assembling tools well




Vielen Dank fiir den Kauf unserer Produkte. Die ordnungsgemafe Verwendung
dieses Gerats ist Ilhre Garantie fiir Sicherheit und Gesundheit. Bitte lesen Sie die
folgenden Hinweise sorgfaltig durch, bevor Sie dieses Gerat verwenden:

1. Es ist sehr wichtig, das Handbuch vor der Installation und Verwendung sorgfaltig zu lesen! Nur
eine normale Installation, Wartung und Verwendung dieses Geréats kann die Ubung sicher und
effektiv machen.

2. Bevor Sie ein Ubungsprogramm beginnen, konsultieren Sie bitte Ihren Arzt, um lhre aktuelle
korperliche Verfassung zu ermitteln und zu prafen, ob Ihre Verwendung dieses Gerats lhre
Gesundheit schadigt. Wenn Sie eine Behandlung bezuglich Herzfrequenz, Blutdruck und
Cholesterin durchfuhren, ist der Rat des Arztes sehr wichtig.

3. Achten Sie auf einige Signale lhres eigenen Korpers. Falsches und UbermalRiges Training
schadet Ihrer Gesundheit. Wenn Sie folgende Beschwerden verspuren: Schmerzen, Engegeflih
in der Brust, schneller Herzschlag, Kurzatmigkeit, kopflastig, schwindelig und Ubelkeit, héren Sie
sofort mit dem Uben auf. Wenn Sie |hr Ubungsprogramm fortsetzen méchten, konsultieren Sie
bitte zuerst Ihren Arzt.

4. Stellen Sie sicher, dass Kinder und Haustiere von diesem Gerat ferngehalten werden. Dieses
Gerat ist fur Erwachsene bestimmt.

5. Verwenden Sie ein festes, flaches Material, um die Unterseite und den Teppich von der Unterseite
des Gerats zu schutzen. Stellen Sie zu lhrer Sicherheit sicher, dass um das Gerat herum
mindestens 0,5 m Freiraum vorhanden ist.

6. Stellen Sie vor dem Gebrauch sicher, dass die Schrauben und Muttern fest angezogen sind. Bitte
verwenden Sie dieses Gerat mit Vorsicht. Wenn Sie bei der Installation oder Verwendung des
Gerats Mangel feststellen oder ungewohnliche Gerdusche horen, héren Sie sofort mit dem Uben
auf. Verwenden Sie das Problem nicht weiter, bis es behoben ist.

7. Die elektronische Uhr hat eine Reihe von Funktionen, die angezeigt werden kdnnen, und stellt
den entsprechenden Wert entsprechend den verschiedenen menschlichen Bewegungen dar. Bei
dieser warmen Erinnerung kann der Herzschlagwert der elektronischen Uhr ungenau sein und

Ihnen nur einen Hinweis geben. .

8. Tragen Sie wahrend des Trainings geeignete Kleidung, um zu verhindern, dass lose Kleidung
durch das Gerat zertrimmert wird oder die Bewegung eingeschrankt wird. Bitte beachten Sie,
dass falsches und tibermaRiges Uben den Kérper schadigen kann.

9. Dieses Gerat ist nur fur den Innen- und Haushaltsgebrauch geeignet. Die maximale Last betragt
120kg/265Ibs.

10. Seien Sie vorsichtig, wenn Sie das Gerat bewegen, um unnétige Verletzungen zu vermeiden.

11. Bitte bewahren Sie dieses Handbuch und die Installationswerkzeuge auf.

12. Dieses Produkt kann nicht als Medizinprodukt verwendet werden.










No Description Qty
1 Computer / Computer / BF3R 1
2 Foam / Schaum / #8E& $23*5*500 2
3 Hand Pulse Grip / Handpulsgriff / ##18}5 ®25 2
4 Mid-handlebar Join / Mittellenker Verbinden / #3%3F 1
5 End Cap / Endkappe / EZE $25*16 2
6 Inertial Wheel Combination / Tragheitsrad Kombination / & 34&& 1
7 Bolt / Bolzen / +F & 3k12%] St4*19 2
8 Washer / Unterlegscheibe / 328 D8 4
9 Bolt / Bolzen / At 3kA75 /A M8*30*s6 2
10 Clamp / Klemme / $#E33LE71*58*40 1
11 Plug / Stecker / FLZE ©12*11*®3 1
12 Handle Pulse Wire / Impulsleitung Fassen / #284% 1
13 End Cap / Endkappe / Ek1§ $32*46*®50 2
14L/R | Handle Bar/Lenker / EGIEF 2
15 Foam / Schaum / #£E& ®30*5*670 2
16L/R | SwingRod Cover / Schwingstab Abdeckung / 3 FXxTE (R/l) 2
17 Bolt / Bolzen / #2%] M6*16*s5 4
18 Bolt / Bolzen / 75 #4424+ ©8*27.5*h4*m6 4
19 Bolt / Bolzen / #2#F M8*16*s14 2
20 Washer / Unterlegscheibe / # 5 D8*$32*2 2
21L/R | SwingRod /Schaukelstange / £GEMF 2
22 Alloy Wrap 2 / Legierung Wrap / 3#HE $32*3*$28*21*®19.4 8
23 Washer / Unterlegscheibe / 85 D19*®25*0.3 4
24 Spacer / Abstandshalter / fRE 2
25 Handle Bar Post / Instrument Tube / (XZRE 1
26 Washer / Unterlegscheibe / # D5*®20* R30*1.5 1
27 Bolt / Bolzen / #2#F M5*55 1
28 Bolt / Bolzen / #&#F M4*10 4
29 Trunk Wire / Verbindungskabel / FRgk4% 1
30L/R | SwingRod Cover/Schwingstab Abdeckung /#F £ (R/l) 2
31 Bolt / Bolzen / &4 M8*75*13*s14 2
32 Spacer / Abstandshalter / [RE ©14*$8.3*59 2
33 Alloy Wrap / Legierung Wrap / #1E 1432*3*$28*16*$14.3 4
34 Washer / Unterlegscheibe / 8/ D8*®16*1.5 4
35 Nut / Nuss / #2& M8*h7.5*s13 5




36 8-tension Control / 8 Spannungssteuerung / (i

37 Washer / Unterlegscheibe / #F D8*®20*2*r30
38 Bolt / Bolzen / #2#F M8*16*s6
39L/R End Cap / Endkappe / BFIE ©60*d70*95
40 Front Bottom Tube / Vorderes Unteres Rohr / BiIKE
41 Bolt / Bolzen / #2#F M8*73*20*h5
42 Bolt / Bolzen / ##F St3*10
43 Sensor Wire / Sensor Draht / BeR7 4% FE&
44 Lower Tension Wire / Unteren Spannungsdraht / {4 4REL
45 Main Frame / Hauptrahmen / £Z24 &
46 Nut / Nuss / ¥2& M8*h16*s13
47 End Cap / Endkappe / FFIE 60
48 Rear Bottom Tube / Hinteres Unteres Rohr / G &
49 Screw / Schraube / #8257 St4.2*19
50L/R Rod Cover L / Stangenabdeckung L / A gIET 2
51 Nut / Nuss / JE=12&

52L/R Connecting Rod / Pleuelstange / &E#F
53L/R Pedal / Pedal / BIE&#R

54 Bolt / Bolzen / 124 M8*45*20*s14
55L/R Rod Cover L/r / Stangenabdeckung / ABIZEITFE

56 Nut / Nuss / #8& M10*1.25*h9.5*s17

57 Washer / Unterlegscheibe / ¥} D10*®32*2

58 Bolt / Bolzen / +F ¥ ESL1RET M5*10* D8
59L/R Rod Cover L / Stangenabdeckung L / ElGEME

60 Spacer / Abstandshalter / ##E $®32*$19.2*30
61L/R Rod Cover R/ Stangenabdeckung R / AfE1&EH £

62 Washer / Unterlegscheibe / 8/ D4*®12*1

63 Spring Washer / Federscheibe / 3## D6

64 Washer / Unterlegscheibe / #F D6

65 Stop Collar / Circlip / £% D12

66 Bolt / Bolzen / +F & &k B IRFT St3*15

67LR Cover/Cover/gi&
68LR Cover /Cover/ {EE&

NI =2 ININININITOINININ|IAINININIAINININIAININD|I2IN|AI2IN|RA]=2]=2]2IN|P|2 N[~

69 Cover / Plattenspieler / #%%£2

70 Bolt Group / Schraubengruppe / A& S
71 Nut / Nuss / 7~ HIE28 M10*1*h2

72 Nut / Nuss / 7< &8 & M10*1*h5




73 Tension Spring / Spannungsfeder / B iR b1 & 1
74 Axle / Achse / B 1R 1
75 Magnetic Board / Magnettafel / B /IR & 1
76 Bolt / Bolzen / 7~ 184 M10*55*20*s17 2
77 Alloy Wrap / Legierung Wrap / ¥R/ E ¢18*3*d14 4
78 Washer / Unterlegscheibe / #E D10*®20* 218 4
79 Nut / Nuss / E R M10*h9.5*s1758 4
80 Connecting Rod Joint / Pleuelstange / EFFELES 2
81 Bearing / Lager / B 2
82 Axle / Achse / 1B 14105 1
83 Bolt / Bolzen / +FIE &KX B B BURET St4.2*16* 08 £¥ 6
84 Bolt / Bolzen / +F &K BBUIEE] St4.2*19* 08 & 9
85 Bolt / Bolzen / +FH& &KX B BUEET St4.2*16* 08 §F 16
86 Crank / Kurbel / +=FHR%E S 2
87 Stop Collar / Circlip / $hFE#4E D17 1
88 Bearing / Lager / 37 6203-zz Cxsh 2
89 Spacer Bush / Abstandshalter / [RE ®22*®18*45% 1
90 Bolt / Bolzen / 7 1842 M6*16*s10 4
91 Magnet / Magnet / R Ek 1
92 Belt Pulley / Riemenscheibe / Z &R & 1
93 Bel T/ Girtel / Z1ER & 1
94 Axle / Achse / il & 1
95 Nut / Nuss / ERIEE M6*h6*s10E 4
96 Connecting Rod / Pleuelstange / 1B IEMNLES 1
97 Nut / Nuss / B R12E M8*h7.5*s135% 2
98 Bolt / Bolzen / 7S A& SLIRET M8*16 1
99 Washer / Unterlegscheibe / #F D12*®17*0.5%F 1
100 Bolt / Bolzen / 7~ 121¢ M6*10*s10 1
101 Washer / Waschmaschine / & D6*®16*1.55% 1
102 Pinch Roller / Klemmrolle / 154 1
103 Bearing / Lager / 37 2
104 Tension Spring / Spannungsfeder / 18511 1
105 Plastic Lattice / Kunststoffgitter / B4 711k A& 1
106 Magnet / Magnet / B 4
107 Bolt / Bolzen / 75 A 1242 M6*20 2
108 Cover/Cover /58 = 2
109 Nut / Nuss / JZ=128 M10*1.25 2




Gﬂ:ﬂm #41 MB=x/3x20xHS 4PCS

#37 d8xp20%2%R30 4PCS

& #4656 M8xHI6*513 4PCS

STEP 1
Secure front bottom tube (40) and rear bottom tube (48) to main frame (45) with bolt (41),
washer(37) and nut(46).

Schritt 1
Vorderes unterrohr (40) und hinteres unterrohr (48) am hauptrahmen (45) mit bolzen (41),
unterlegscheibe (37) und nuss (46) befestigen.

SR’
AR (41) , IHEE (37) MSRRE (46) WSATME (40) FEHE (48) $E
RS (45) ko



ﬂ}mnm #38 MB*16%SE 4PCS
#3? dBX220%2%R30 4PCS m S6

STEP 2

1) Connect well the 8-tension control(36) with lower tension wire (44); connect trunk wire(29)
with sensor wire (43) ;
2) Insert handle bar post(25) into main frame(45), then secure them with bolt(38) and washer(37).

Schritt 2

1)Verbinden Sie den 8-spannungssteuerung (36) gut mit dem unteren spannungs draht (44).
verbindungskabel (29) mit sensor draht (43) verbinden;

2)Setzen Sie den instrument tube (25) in den hauptrahmen (45) ein und befestigen Sie ihn dann
mit der bolzen (38) und der unterlegscheibe (37).

B 2
1) EEMAZ (36) SHIALTER (44) ; EERNZE (29) SRRMZETE (43) ;
2) B/ AALIZ (38) IR (37) WIBMEES (25) SREEERES (45) L,



H19 M8x16x%514 Z2PCS

[
) #8 o8 2PCS
[ = - |
@ H20 oS*@32%2 2PCS
L 19

STEP 3
Attach swing rod(21L/R) to handle bar post(25),then secure them with bolt(19), washer(8) and
washer(20).

Schritt 3

Befestigen Sie die schwenkstange (21L/R) an der instrument tube (25) und befestigen Sie sie
dann mit der bolzen (19), der unterlegscheibe (8) und der unterlegscheibe (20).

S8 3
FRAEE (19) 38 (8) F8 (20) BREAENES (21L/R) SRELIESS(25) L,



[T #56 M10%1.25%H9.5%S17 2PCS
S1
@ #57 d10¥@32%2 2PCS

STEP 4
Secure connecting rod (52L/R) on the main frame (45) with nut(56) and washer(57) .

Schritt 4
Pleuelstange (52L/R) mit nuss (56) und unterlegscheibe (57) am hauptrahmen (45) befestigen.

SE A4
FREIZE (56) F& (57) BEGETES (52L/R) SIEEERES (45) L,



—mm#31 MB8%73%13%514 2PCS
@  #35 MBxH7.5%S13 2PCS

STEP 5
Secure swing rod(21L/R) on connecting rod(52L/R) with bolt(31), and nut(35).

Schritt 5
Die schaukelstange (21L/R) mit der bolzen (31) und der nuss (35) an der pleuelstange

(52L/R) befestigen.

SES5
FRAREE (31) BRIZS (35) BEGEMT (21L/R) SIREENES (52L/R) L,



[E: 18# ©8%27.5*H4*M6  4PCS

[]]mmmm 174 MEX16%SS  4PCS

14R

STEP 6
Secure handle bar(14L/R) to swing rod(21L/R) with bolt(18) and bolt(17).

Schritt 6
Den lenker (14L/R) mit der bolzen (18) und der bolzen (17) an der schaukelstange (21L/R)
befestigen.

SEB6
FEIEE (18) +FAEKBIS (17) $EGETF (14L/R) SRELREN (21LR) L,



B—mm #5354 M8x30%20%3514 4PCS
© #34 d8x216%15 4PCS
ims #35 M8%H7.5%513 4PCS

STEP 7
Secure pedal(53L/R) to connecting rod(52L/R) with bolt(54), washer(34) and nut(35).

Schritt 7

Das pedal (53L/R) mit der bolzen (54), der unterlegscheibe (34) und der nuss (35) an der
pleuelstange (52L / R) befestigen.

TEg7
A7 A2k (54) T8 (34) BRIZF (35) ¥R (53L/R) SIEEELERAENES
(52L/R) Lt



Mm]]m #49 ST4.2%19 4PCS
) o #58 MS=10 4PCS

STEP 8

1)Attach rod cover(59L/R) and rod cover(61L/R) to connecting rod(52L/R) with screw(58);
2)Attach rod cover(50L/R) and rod cover(55L/R) to connecting rod(52L/R) with screw(49);
3)Attach swing rod cover(16L/R) (30L/R) to swing rod(21L/R).

Schritt 8

1)Befestigen Sie die stangenabdeckung (59L/R) und die stangenabdeckung (61L/R) mit der
bolzen (58) an der pleuelstange (52L/R).

2)Stangenabdeckung (50L/R) und stangenabdeckung (55L/R) mit schraube (49) an der
pleuelstange (52L/R) befestigen;

3)Befestigen Sie die schwingstab abdeckung (16L/R) (30L/R) an der schaukelstange (21L/R).

B8

1) B+=ELiate (58) BELGRBENE (59L/R) (61L/R) SiIEEEMNES (52L/R) L;
2)A+=FE3L125T (49) BEARHEHEZ (50L/R) (55L/R) BiZEETFES (52L/R) L;
) ELGHKFEE(16L/R) (30L/R)EEAIBF(21L/R) L,



Emmmmm #9 MB%*30%S6 2PCS
S6

#8 d8 2PCS

STEP 9

Secure mid-handle bar join(4) to handle bar post(25) with bolt(9) and washer (8),then cover
the handlebar clamp(10).

Schritt 9

Befestigen Sie die mittenllenker verbinden(4) an der instrument tube(25) mit dem bolzen (9)
und der unterlegscheibe (8) und decken Sie dann die klemme (10) ab.

SE9
ARANBEELZRE (9) BE (8) BPEF (4) BHREIELESS (25) £, ELBIRL
£ (10) o



{DHHHHHH #28 M4x10  4PCS /’L,J{}
() —62# dd*@p12+1 4PCS N

STEP 10

1)Connect the link wire of computer(1) and trunk wire(29);

2)Lock computer(1) on the handle bar post(25) with bolt(28)and washer(62) ,then insert the
handle pulse wire(12) into the hole on the back of the computer(1).

Schritt 10

1)Verbinden Sie das Verbindungskabel von computer (1) und verbindungskabe (29).

2)Computer (1) mit bolzen (28) und unterlegscheibe (62) an der instrument tube(25) verriegeln,
dann den Impulsleitung fassen(12) in die Offnung an der Rickseite des computers (1) einfiihren.

SE10

EEEFRE (1) Sh#ks (29)

FAt+aEskige (28) F& (62) BHRFER (1) WEEIELELS (25) £, BiELE (12) &
FB|FE (1) £,



EXERCISE MONITOR

SPECIFICATIONS:
TIME(TMR) 0:00—99:59 HOUR
SPEED(SPD) - 0.0—99.9 KM/H
DISTANCE(DIST) 0.00—999.99 KM
CALORIE(CAL) 0.00—999.9 KCAL
*%TOTAL DISTANCE(ODO) 0.00—999.99 KM
*PULSE(PUL) 40—240BPM

FUNCTIONAL BUTTONS:

MODE - Press to select functions.
SET(IF HAVE) -To set the values of time, distance and calories when not in scan mode.
RESET (IF HAVE) -Press to reset time, distance and calories.



KEY FUNCTION:

SCAN: step into auto scan mode,show every function in turn. in this mode, each function
can not be set; hold this key ,the cpmputer will be reset, each function will return zero
except total diastance function.

TIEM: show current time you exercise, in the mode, you can press up or down key to set
the time you will exercise.

SPEED: show current speed you exercise.

DIST: show current distances you exercise, you can press up or down key to set the
distance you will exercise.

CAL: show current calories you exercise, you can press up or down key to set the calories
you will exercise.

ODO: show the total distances you exercise from the computer work. this mode can not be
set.

step into the pulse test: place the palms of your hands on both of the contact pads an for
30 seconds, then the computer will show current heart rate to you.

Computer power on ,the monitor will show full screen for 1 second to enter the scan
mode: in the scan mode, if not key operation, it will auto scan into each mode for every 6
seconds. if key operation, it will step into the funtion.

When exercise, the time speed calorie distance odo functions will work, calculate the
values of each function. when you stop, the computer will stop work, the time mode will stop
for 4 seconds. if there is not singal input for 4 minutes, the computer will step into sleep
mode-----the screen will power off until singal input or key operation wake it up.

BATTERY:

If There Is A Possibility To See An Improper Display On The Monitor, Please Replace The
Batteries To Have A Good Result. This Monitor Use Two “Aa” Batteries. You Can Replace
The Batteries An The Same Time.




UBUNG MONITOR

SPEZIFIKATIONEN:

ZEIT(TMR) 0:00—99:59 HOUR
GESCHWINDIGKEIT(SPD)-- - —-- 0.0—99.9 KM/H
ENTFERNUNG(DIST) - 0.00—999.99 KM
KALORIEN(CAL) : : 0.00—999.9 KCAL
*KILOMETERZAHLER(ODO) 0.00—999.99 KM
#IMPULS(PUL) - 40—240BPM

FUNKTIONSTASTEN:

MODUS - Driicken Sie, um Funktionen auszuwahlen.

SET (WENN HABE) - So stellen Sie die Werte fur Zeit, Entfernung und Kalorien ein,
wenn Sie sich nicht im Scan-Modus befinden.

ZURUCKSETZEN (WENN HABE) - Driicken Sie, um Zeit, Entfernung und Kalorien
zuruckzusetzen.



SCHLUSSELFUNKTION:

SCAN: Wechseln Sie in den Auto-Scan-Modus und zeigen Sie nacheinander alle Funktionen
an. In diesem Modus kann nicht jede Funktion eingestellt werden. Halten Sie diese Taste
gedruckt. Der Computer wird zurickgesetzt. Jede Funktion gibt Null zurlck, mit Ausnahme
der Funktion Gesamtentfernung.

ZEIT: Zeigt die aktuelle Trainingszeit an. Im Modus kénnen Sie die Aufwarts- oder Abwarts-
Taste dricken, um die Trainingszeit einzustellen.

GESCHWINDIGKEIT: Zeigen Sie die aktuelle Geschwindigkeit an, die Sie trainieren.
ENTFERNUNG: Zeigen Sie die aktuelle Distanz an, die Sie trainieren. Sie kénnen die
Aufwarts- oder Abwarts-Taste driicken, um die Distanz festzulegen, die Sie trainieren mdchten.
KALORIEN: Zeigen Sie die aktuellen Kalorien an, die Sie trainieren. Sie kdnnen die Auf- oder
Ab-Taste drucken, um die Kalorien einzustellen, die Sie trainieren.
KILOMETERZAHLER(ODO): Zeigen Sie die Gesamtentfernung an, die Sie von der Arbeit am
Computer ausiben. Dieser Modus kann nicht eingestellt werden.

IMPULS(PUL): Treten Sie in den Impulstest ein: Legen Sie die Handflachen auf beide
Kontaktflachen und halten Sie sie 30 Sekunden lang. Der Computer zeigt Ihnen dann die
aktuelle Herzfrequenz an.

Wenn der Computer eingeschaltet ist, zeigt der Monitor 1 Sekunde lang den gesamten
Bildschirm an, um den Scan-Modus aufzurufen: Wenn im Tastenmodus keine Taste gedruckt
wird, scannt er automatisch alle 6 Sekunden in jeden Modus. Wenn Sie die Tasten betatigen,
wird die Funktion aktiviert.

Wahrend des Trainings funktionieren die Zeit-Kalorien-Entfernungs-Odo-Funktionen und
berechnen die Werte jeder Funktion. Wenn Sie aufhéren, stoppt der Computer die Arbeit, der
Zeitmodus wird fur 4 Sekunden angehalten.Wenn fur 4 Minuten kein Signaleingang vorliegt,
schaltet der Computer in den Schlafmodus. Der Bildschirm wird ausgeschaltet, bis der
Signaleingang oder die Tastenbetatigung aktiviert werden.

BATTERIE:

Wenn Sie moglicherweise eine falsche Anzeige auf dem Monitor sehen, tauschen Sie bitte die
Batterien aus, um ein gutes Ergebnis zu erhalten.Bei diesem Monitor werden zwei AA-Batterien
verwendet. Sie kdnnen die Batterien gleichzeitig austauschen.




SNODE FITNESS warrants to the original purchaser that this product is free from defects inmaterial
and workmanshipwhen used for the purpose intended, under the conditions that it has been installed
and operated in accordance with SNODE’s Owner’s Manual. SNODE'’s obligation under this warranty
applies to the following:

COMPONENT LENGTH OF WARRANTY
Structural Frame 1 year
All Other Components 1 year

(computer display, electronics, upholstery, foam, ball bearings, pulleys, belts, cables,
wires, shocks, covers, tension, internal mechanism, wheels, pedals, knobs, accessories
and hardware)

Exclusions from Warranty Coverage:

SNODE does not warrant against and is not responsible for, and no implied warranty shall be deemed
to cover, any product failure, product malfunction, or damages attributable to:

1.Improper installation and/or failure to bide by Paradigm’s installation guidelines;

2.Use of this product beyond normal home use, or in an application for which it was not designed;
3.Cosmetic items such as scratches, dents or discolorations;

4.Damage caused by normal wear and tear, vandalism, accidental or by animals;

5.Any act of Nature (such as fire, flooding, snow, ice, hurricane, earthquake, lightning or other natural
disaster), environmental condition (such as air pollution, mold, mildew, etc.), or staining from foreign
substances (such as dirt, grease, oil, etc.);

6.Normal weathering due to exposure to sunlight, weather and atmosphere among other things, flake,
chalk, accumulate dirt or stains. which can cause colored surfaces to.

7.lmproper operation, alteration, handling, storage, abuse or neglect of the products.

This warranty is offered only to the original purchaser and is not transferable. Purchase Proof
of original is required.

Ordering Replacement Parts

Replacement parts can be ordered by emailing our customer service department:
snodefitness@outlook.com

Open Daily 8:00 AM - 5:00 PM (PST).

When ordering replacement parts please have the following information ready:
1.0wner’s Manual

2.Model Number

3.Description of Parts

4.Part Number

5.Date of Purchase




Hiermit garantiert SNODE FITNESS dem Verbraucher, dass das Produkt fir den vorgesehenen Zweck
frei von Materialfehlern und Verarbeitungsfehlern ist, wenn Sie dieses Gerat gemal} dem Handbuche des
SNODE installieren und betreiben. Die Verpflichtungen von SNODE im Rahmen dieser Garantie gelten
fur Folgendes:

GARANTIEZEIT
Strukturrahmen 1 Jahr
Alle anderen Komponenten fiir 1 Jahr

(Elektronische Bildschirm, Schaumstoff, Kugellager, Riemenscheiben, Riemen, Drahte,
Réader, Pedale, Knopfe, Zubehor und Hardware)

Die folgenden Bedingungen liegen nicht im Garantieumfang:

SNODE ist nicht garantiert und haftet nicht fur Fehler, die durch vom Menschen verursachte oder

Naturkatastrophen verursacht wurden, oder fur Schaden, die durch Folgendes verursacht werden:

1. Nicht autorisierte Installation und / oder Nichteinhaltung der Installation im Handbuch von SNODE.

2. Sie verwenden das Produkt auf3erhalb der normalen Nutzung von zu Hause oder in einer nicht
festgelegten Einstellung.

3. Chemische Korrosion wie Kratzer, Dellen oder Verfarbung.

4. Normaler Verschleily, vorsatzlicher Schaden, Unfall oder tierbedingter Schaden.

5. Schaden, die durch Naturereignisse (wie Feuer, Flut, Schnee, Eis, Hurrikan, Erdbeben, Blitzschlag
oder andere Naturkatastrophen), Umweltbedingungen (wie Luftverschmutzung, Schimmel usw.) oder
Fremdfarbemittel (wie Schmutz, Fett, Ol usw.) verursacht werden.

6. Alterung durch normale Witterung in Sonne, Wetter und Atmosphare, Ansammlung von Schmutz oder
Flecken. Dies kann zu einer Farbanderung auf der Oberflache des Produkts flhren.

7. UnsachgeméaRe Bedienung, Anderung, Verarbeitung, Lagerung, Missbrauch oder Nachlassigkeit des

Produkts.

Diese Garantie gilt nur fiir den Erstverbraucher und ist nicht libertragbar. Bitte bewahren Sie den
urspriinglichen Kaufbeleg auf.

Bestellung der Ersatzteile

Sie kénnen sich fur Ersatzteile per E-Mail an unseren Kundendienst wenden:
Snodefitness@outlook.com

Die taglichen Offnungszeiten sind von 8:00 bis 17:00 Uhr (Pazifische Normalzeit).

Wenn Sie Ersatzteile bestellen, bitte halten Sie folgende Informationen bereit:
1. Kaufnachweis

2. Modell

3. Beschreibung des Teils

4. Teilenummer

5. Kaufdatum




SNODE GROUP, Inc.
EMAIL THIS FORM WITH YOUR RECEIPT OF PURCHASE TO
shodefithess@outlook.com *

NAME:

ADDRESS:

CITY: STATE: ZIP:

TELEPHONE: (Day)

(Night)

MODEL#:

PURCHASE DATE:

PLACE OF PURCHASE:

PART # DESCRIPTION QTY

“YOUR ORDER WILL BE PROCESSED WITHIN 3 BUSINESS DAYS”



0 ;2';’3;'; L O

SiEon
O '*"’”"q&{f.-*:

&
Gl

Assembly Instruction Video

You can scan this QR code to enter
into our Youtube page to follow the
product assembly videos.

Hope it will be helpful for you.

Montageanleitung Video

Sie konnen diesen QR-Code scannen,
um auf unsere YouTube-Seite zu
gelangen,um den Videos zum
Produktaufbau zu folgen.

ncade




